
Ce
nt

ra
l S

ta
te

s W
at

er
 E

nv
iro

nm
en

t A
ss

oc
ia

tio
n

10
21

 A
lex

an
dr

a 
Bl

vd
, C

ry
sta

l L
ak

e, 
IL

 6
00

14
AD

DR
ES

S 
SE

RV
IC

E 
RE

QU
ES

TE
D

The Official Magazine of the Central States Water Environment Association, Inc.

Summer 2014www.cswea.org • Wisconsin • Illinois • Minnesota

THE 87th ANNUAL MEETING OF CSWEA

RECAP
PLANT PROFILE: 

Northern Moraine Wastewater  
Reclamation District

• Magnetite Ballast
• Sewage Heat Recovery
• Taming BPR on Effluent P-Spikes
• Madison MSD Struvite Harvesting

PLUS:

http://www.cswea.org


Pollardwater
The Professional’s Choice...for Dechlorination

ARE YOU READY FOR
FLUSHING SEASON?

WE HAVE ANYTHING 
YOU NEED FOR 
[...]
performance and efficiencies was stressed 
in these meetings and in other WEF testi-
mony before congressional committees. In 
this context, we discussed the Utility of the 
Future and entrepreneurial efforts such as 
the Milwaukee Water Council. Finally, we 
urged the Wisconsin delegation to join 
the Clean Water Coalition, a bipartisan 
group in Congress supporting clean water 
initiatives and reliable funding. If you 
have questions about these legislative 
initiatives, please contact Steve Dye at 
sdye@wef.org. 

In addition to the congressional 
visits, there was discussion of regulatory 
and policy updates from WEF and 
NACWA staff and a panel consisting 
of representatives of the majority 
and minority counsels for the House 
Subcommittee on Water Resources 
and Environment of the Committee 
on Transportation and Infrastructure, 
the National Association of Water 
Companies and the U.S. Conference of 
Mayors. There were also talks regarding 
agency priorities by Bob Perciasepe, 
U.S. EPA Deputy Administrator, Nancy 
Stoner (Acting Administrator for Water), 
and representatives of Office of Science 
and Technology, Office of Wetlands, 

Sales: 518-527-5417  Factory: 518-695-6851  Fax: 518-695-5417 Email: kelly@bdpindustries.com   

www.bdpindustries.com

BDP represented by: American Made

Custom Solutions: 
Dewatering / Composting

DSP Screw Press Model 3012, NY WWTP 3.0 m Model 3DP - Floor level

Agitated and Aerated In-vessel type 
Composting System (ICS)

4 x 10 Rotary Drum Thickener

2  meter Gravity Belt Thickener

BDP: Quality Systems for Dewatering/Composting

Visit us at Booth #1709

2014

· Gravity Belt Thickeners   · Belt Presses   · Rotary Drum Concentrators         
· Equipment Restoration   · Screw Presses   · On-Site Service & Mobile Demos
· Complete Compost Facility Design

Wisconsin: 
Reid D.Snedaker
Tel: (262) 255-5420 
Cell: (414) 379-7416
Fax: (262) 255-7495
reid@williamreidltd.com

Illinois: 
Craig Soling
Tel: (847) 230-07497 
Cell: (847) 406-8493
Fax: (563) 285-4718
cesoling@gmail.com

Minneapolis: 
Matthew Fritze
Tel: (651) 289-9100 
Cell: (952) 239-2264
Fax: (651) 289-9101
mfritze@gnenv.com

Great Northern Environmental 

32 www.cswea.orgClick HERE to return to Table of ContentsCSWEA | Summer 2014

mailto:sdye@wef.org
http://www.cswea.org
http://www.bdpindustries.com
mailto:kelly@bdpindustries.com
mailto:reid@williamreidltd.com
mailto:cesoling@gmail.com
mailto:mfritze@gnenv.com


Oceans and Watersheds, Office of 
Wastewater Management, and Office of 
Groundwater & Drinking Water. Small 
roundtable discussion groups with U.S. 
EPA Headquarters senior staff provided 
an opportunity for frank discussions 
regarding Biosolids, Climate and 
Resiliency, Innovation/Utility of the Future 
Integrated Planning/Financial Capability, 
Nutrients/USDA’s RCPP program, Peak 
Flow Management, and Stormwater & 
Green Infrastructure. These discussions 
benefit utilities and other users as well as 
the agency representatives. U.S. EPA is 
not always aware of the difficulties with 
conforming to certain policies and can 
gain insight as to the actual application 
and results of different programs. 
Conversely, utilities can understand 
certain regulatory objectives and  
provide suggestions as to more 
successful implementation. 

From these discussions it is clear that 
the protocol for assessing community 
financial capability, using median 
household income, is not representative 
for a large number of communities. 
U.S. EPA is examining alternatives to 
the current guidance. Second, resiliency 
of utilities to perform under changing 
climatic conditions will be increasingly 
important going forward. And green 
infrastructure will be an increasingly 
important component of wet weather 
stormwater management for both 
separate stormwater systems and 
combined systems, but the control metrics 
must be understood and demonstrated. 

I have had the privilege of participat-
ing in the Fly-in for the last few years. 
It has been my observation that when 
making visits, we are but one of many 
groups and individuals meeting with 
congressional representatives and staff 
on a continuous basis. Most congres-
sional members have a steady stream of 
appointments from early morning until 
into the evening. While we are very famil-
iar with the issues that affect our industry, 
there may be little awareness unless we 
provide the information. Congressional 
members are concerned about issues that 
affect their constituents, and so relating 
the local needs and potential solutions 
to them brings the issue home to them. 
When legislation that would benefit 
wastewater utilities and their ratepayers is 
proposed, or not enacted, communica-
tion from the home district with specifics 
on effects has great importance. Similarly, 
U.S. EPA does not always realize the 
impacts of proposed regulations. Com-
ments detailing specifically how a regula-
tion would affect a utility or industry and 
alternate approaches to achieve the same 
objective are given substantial weight. 
There are a lot of voices out there, waste-
water professionals don’t always raise 
their voices initially, and absence of com-
mentary may be misinterpreted as accep-
tance. Make your voice heard through 
our state section Government Affairs 
Committees, the WEF Government Affairs 
Committee or other industry advocacy 
groups. Brandon Koltz may be contacted 
at Brandon.koltz@gmail.com. 

“There are a lot of voices out there, 
wastewater professionals don’t  
always raise their voices initially,  
and absence of commentary may  
be misinterpreted as acceptance.  
Make your voice heard...”

33www.cswea.org Click HERE to return to Table of Contents Summer 2014 | CSWEA

mailto:Brandon.koltz@gmail.com
http://www.cswea.org


L
ike many wastewater treatment 
facilities in the Central States, the 
City of Fond du Lac, Wisconsin, 
water pollution control plant’s 

(WPCP) discharge permit was recently reis-
sued with an extremely low total phosphorus 
(TP) limit. The city currently uses chemical 
addition to remove TP from the WPCP dis-
charge. This method of treatment meets the 
current effluent TP limit of 1.0 mg/L, how-
ever, the new regulations require a TP water 
quality-based effluent limit (WQBEL) of 0.04 
mg/L, one of the lowest limits in the state. 
Even with source reduction and treatment 
optimization, the WPCP is not able to meet 

the proposed WQBEL. Therefore, the city is 
currently completing a study of feasible alter-
natives to evaluate the compliance options 
available to achieve the WQBEL, including 
advanced TP removal technologies, water-
shed adaptive management, water quality 
trading, and regulatory alternatives. As a 
part of this study, the city conducted a pilot 
study in the fall of 2013 with the CoMag® 
ballasted-flocculation system offered by 
Evoqua Water Technologies LLC.

COMAG® SYSTEM OVERVIEW
The CoMag® system is a high-rate clarifi-
cation unit operation based on chemical 

coagulation-flocculation and ballast. Coagu-
lation and flocculation occur in the system 
reaction tanks (see Figure 1). The process 
uses miniscule particles of magnetite to bal-
last the inorganic flocs generated. Magnetite 
is a naturally occurring iron ore (Fe3O4), fully 
oxidized, inert, and non-abrasive. With a 
specific gravity of 5.2 and an affinity to be 
embedded inside the flocs through simple 
mixing (see Figure 2) – due to its hydropho-
bic properties – magnetite has been shown 
to significantly increase settling rates. Due 
to its ferromagnetic properties, magnetite 
recovery rates have been shown, through the 
use of magnets installed in the waste line, 
to be as high as 99 percent. The CoMag® 
system also recycles settled solids from the 
clarifier to the reaction tanks in an effort to 
improve solids removal and provide more 
efficient chemical use.

Depending on the plant’s hydraulic pro-
file, influent to the CoMag® system can either 
be pumped or flow by gravity. The system is 
capable of operating with commonly used 
coagulants and has been shown to work well 
in multiple clarifier configurations, including 
cone, circular, and rectangular designs. The 
CoMag® system has proven to meet ultra-low 
TP limits in full-scale installations in several 
northeastern states, with the first facility in 
operation since 2007.

PILOT STUDY EXPERIMENTAL DESIGN
The Fond du Lac WPCP pilot study was con-
ducted using the Evoqua 50-gpm CoMag® 
trailer mounted skid (see Figure 3). The goal 
of the pilot study was to demonstrate that a 
TP effluent limit of 0.04 mg/L could be con-

Magnetite Ballasted Technology to  
Meet Ultra-Low Phosphorus Limits:  
A Pilot Study at the Fond du Lac Water Pollution Control Plant

By Jeremy S. Bril and Jane M. Carlson, Strand Associates, Inc., John Leonhard, City of Fond du Lac,  
and Sergio Pino-Jelcic, Evoqua Water Technologies LLC

34 www.cswea.orgClick HERE to return to Table of ContentsCSWEA | Summer 2014

http://www.cswea.org
www.mesimpson.com
mailto:salesinfo@mesimpson.com


sistently achieved using the CoMag® system. 
The pilot processed effluent taken directly 
from the launder of a secondary clarifier. 
Coagulant was introduced prior to the first 
reaction tank, which was a conventional 
coagulation tank where pH was monitored 
and controlled when necessary. Caustic 
addition was not necessary for this study. 
Coagulant dose was controlled by a PLC and 
confirmed by measuring chemical draw-
down rates from a calibration column.

Coagulation tank effluent then flowed to 
the second and third reaction tanks. These 
two tanks were separated by an underflow 
baffle. Recovered magnetite and polymer 
were added to the second and third tanks, 
respectively. Each tank had a stainless steel 
mixer with a VFD-driven motor to adjust 
the speed to ensure the proper amount of 
mixing energy. The wastewater then flowed 
into the 54-inch diameter (15.9 ft2 surface 

FIGURE 1

FIGURE 3

FIGURE 2

Figure 1	
CoMag® system conceptual process 
configuration. Image provided by 
Evoqua Water Technologies LLC.

Figure 2
Flocs with no ballast (top) and ballasted 
flocs infused with magnetite (bottom). 
Image provided by Evoqua Water 
Technologies.

Figure 3	
CoMag® pilot trailer on site at the  
Fond du Lac WPCP.

Multi d i sc ip l i ned
Nationally r ecogn i zed
Locally ded i ca ted

Madison             608 -251 -4843
Milwaukee       414 -271 -0771
Joliet             815 -744 -4200
www.strand.com

35www.cswea.org Click HERE to return to Table of Contents Summer 2014 | CSWEA

http://www.strand.com
http://www.cswea.org


area), 8-foot deep clarifier with a 60 degree 
cone bottom.

A sludge recycle pump returned settled 
sludge to the magnetite reaction tank at 
approximately 20 percent of the incoming 
flow. Waste sludge was pumped through the 
shear mixer and then to the magnetite recov-
ery drum. The drum was used to recover 
magnetite in the waste sludge and return it 
back into the magnetite reaction tank. Typi-
cal wasting rates were 2 to 4 percent of the 
incoming flow.

Tests were conducted using three 
coagulants: aluminum sulfate (alum), ferric 
chloride, and polyaluminum chloride (PACl). 
Each coagulant was run for a period of 
approximately seven days. The first day or 
two of each run was used to develop a dose 
response curve for the respective coagulant 
and to optimize polymer dosing. The system 
was then run at steady-state for about three 

days. After the steady-state test, a stress 
test was completed for each coagulant. 
The stress tests involved four hours of high 
flow followed by four hours of high total 
suspended solids (TSS) load. The high flow 
simulation was completed by increasing the 
pilot influent flow from 50 gpm to 100 gpm. 
The high solids simulation was completed by 
pumping MLSS from the aeration tanks into 
the pilot system to simulate influent TSS con-
centrations of approximately 100-120 mg/L.

Grab samples were taken daily through-
out the pilot test from the pilot influent and 
pilot effluent to form an influent and effluent 
composite sample. The grab samples and 
composites were analyzed daily by Evoqua 
for TP, TSS, pH, and turbidity. Evoqua also 
recorded the amount of coagulant and 
polymer used and the amount of sludge pro-
duced. A split sample of the daily composites 
was provided to the WPCP lab and analyzed 

for TP, TSS, BOD, fecal coliforms, and ultra-
violet (UV) transmittance. Periodic samples 
were also sent to an outside certified labora-
tory for analysis of TP, ortho-phosphate, 
soluble nonreactive phosphorus, and metals.

RESULTS
The average daily flow to the WPCP during 
the pilot tests was approximately 8.0 
MGD. Throughout the course of the pilot, 
approximately 300 gallons per day (gpd) of 
alum was added to the primary clarifiers, 
and approximately 200 gpd of alum was 
added to the effluent of the aeration tanks. 
Therefore, the results obtained from the pilot 
represent CoMag® performance following 
multi-point chemical addition.

The average TP, TSS, turbidity, and UV 
transmittance values measured during 
the testing period for each coagulant are 
provided in Table 1. It should be noted 
that these averages include the hydraulic 
and solids stress test values. Furthermore, 
these average concentrations also include 
values measured during the development 
of the dose response curves. The coagulant 
concentration was purposely varied from an 
overdose condition to an underdose condi-
tion to identify the optimum coagulant dose 
to meet a less than 0.04 mg/L effluent TP 
limit. The optimum coagulant and polymer 
dose was determined using a target effluent 
concentration of 0.03 mg/L. The chemical 
requirements for each coagulant to meet this 
target are provided in Table 2.

Even with the stress tests and variation in 
coagulant doses, each coagulant was able to 
achieve an average effluent TP concentration 
of less than 0.04 mg/L. Each coagulant also 
demonstrated significant decreases in TSS, 
with average reductions of 94.5 percent, 
90.2 percent, and 87.3 percent for alum, 
ferric chloride, and PACl, respectively. Other 
results from the pilot study were as follows:

Parameter Pilot Sample 
Location Alum Ferric Chloride PACI

TP (mg/L)
Influent 1.0 1.0 0.9

Effluent 0.039 0.025 0.036

TSS (mg/L)
Influent 28.9 19.3 25.1

Effluent 1.6 1.9 3.2

Turbidity (NTU)
Influent NM NM NM

Effluent 0.24 0.29 0.17

UV Transmittance 
(%)

Influent 67.5 65.1 67.4

Effluent 76.0 75.1 79.0

NM = not measured

Table 1	
Average values measured during pilot 
study for three different coagulants. 
Note the average values include both 
the hydraulic and solids stress test 
values. Analysis provided by Evoqua 
Water Technologies LLC and the City 
of Fond du Lac.

507-625-4171 |  www.bolton-menk.com  |  Fourteen offices serving the upper midwest

Engineering in Wastewater, Water, Civil,  
Transportation, Water Resources,  
Landscape Architecture and Surveying Services.

36 www.cswea.orgClick HERE to return to Table of ContentsCSWEA | Summer 2014

http://www.bolton-menk.com
http://www.cswea.org


Team Coagulent Chemical Chemical Requirement

Alum
Alum 12 mg/L as Al

Polymer 0.70 mg/L dry weight

Ferric Chloride
FECI3 24 mg/L as Fe

Polymer 0.80 mg/L dry weight

PACI
PACI 20 mg/L as Al

Polymer 0.70 mg/L dry weight

•	 The average effluent turbidity 
measurements were less than  
0.30 for each coagulant.

•	 Each coagulant demonstrated an 
average BOD reduction of at least 
74 percent.

•	 Each coagulant demonstrated 
an average increase in UV 
transmittance of at least 13 percent.

•	 Ferric chloride and PACl demonstrated 
a reduction in fecal coliforms of 99.7 
percent (no fecal coliform tests were 
performed during the alum analysis).

CONCLUSIONS
Overall, the results of the pilot test indi-
cate that at a pilot scale, the CoMag® 

system is able to consistently treat second-
ary effluent to a TP effluent concentration 
of less than 0.04 mg/L with any of the 
the three coagulants tested. Turbidity, 